
University of Central Florida University of Central Florida 

STARS STARS 

Electronic Theses and Dissertations, 2004-2019 

2005 

Effects Of Reduced Ras And Volume On Anaerobic Zone Effects Of Reduced Ras And Volume On Anaerobic Zone 

Performance For A Septic Wastewater Biological Phosphorous Performance For A Septic Wastewater Biological Phosphorous 

Removal System Removal System 

Daniel Magro 
University of Central Florida 

 Part of the Environmental Engineering Commons 

Find similar works at: https://stars.library.ucf.edu/etd 

University of Central Florida Libraries http://library.ucf.edu 

This Masters Thesis (Open Access) is brought to you for free and open access by STARS. It has been accepted for 
[...]
and a final aerobic zone.  Mixed liquor is recycled from the first aerobic zone back to the 

first anoxic zone (NR) and 100% of the RAS is returned to the anaerobic zone.  The first 

three zones operate similarly to the A2/O process; however, the second anoxic zone offers 

additional nitrate removal/protection.  The second aerobic zone is significantly smaller 

than the first since its main purpose is to aerate the mix liquor to improve settling in the 

secondary clarifier.  This last aerobic zone is small and nitrates are generally not formed.  

Figure 2.5 shows a simplified schematic of the Five Stage Bardenpho process. 

 

 

 

 

 

 

 8 



 

 

 

 

 

 

 

Anoxic Aero. Anoxic Anaerobic 

RAS 

WAS 

NR 

Effluent 
Aero. 

Influent 

Figure 2.5 - Five Stage Bardenpho Processes 
 

The UCT process significantly reduces the probability of nitrate intrusion to the 

anaerobic zone.  The process consists of an anaerobic zone followed by anoxic and 

aerobic zones.  While a recycle returns aerobic mixed liquor (NR) to the anoxic zone 

similar to the A2/O process, 100% of the RAS is returned to the anoxic zone and a second 

recycle returns anoxic mixed liquor (AR) to the anaerobic zone.  Because this anoxic 

mixed liquor does not contain nitrates (assuming complete denitrification by the anoxic 

zone), the anaerobic zone is protected from nitrates.  Because of the possibility of 

incomplete denitrification in the anoxic zone, the MUCT process inserts an additional 

anoxic zone following the anaerobic, to receive 100% of the RAS.  The anoxic recycle 

(AR) instead originates from this first anoxic zone, which is unlikely to contain nitrates 

(Grady et al, 1999).  Figure 2.6 shows a simplified schematic of the UCT and MUCT 

processes. 

 

 

 

 

 9 



 

 

 

 

 

 

 

 

 

 

 

Aerobic Anoxic Anoxic An-a. 

RAS 
WAS 

AR NR 

b) MUCT Process 

a) UCT Process 

Effluent 

Influent 
Effluent 

NR AR 

Aerobic 

WAS 

RAS 

Anoxic An-a. 

Influent 

Figure 2.6 - a) UCT and b) MUCT Processes 
 

In recent years the MUCT process has shown limitations since the AR recycles many 

microbes which have already utilized their polyphosphate back to the anaerobic zone 

(personal communication, Wentzel, 2003).  In addition, bulking and other problems occur 

(personal communication, Oleskiewicz, 2003).  Thus the UCT is preferred over the 

MUCT. 

Several other biological processes have been developed and successfully 

implemented; however, there have been no previous studies on splitting the RAS between 

the anaerobic and anoxic zones. 

 

2.4 EBPR Computer Modeling 

 The complexity of wastewater treatment processes has increased from carbon 

removal to include nutrient (N and P) removal by creating the conditions for nitrification, 

 10 



 

denitrification and EBPR.  Advances in understanding the theory behind the biological 

reactions that take place in wastewater treatment systems has allowed development of 

computer based programs with models that predict the performance of the treatment 

systems.  The first model to be widely used was the Activated Sludge Model No. 1 

(ASM1) produced by the International Association on Water Pollution Research and 

Control (IAWPRC).  The ASM1 model incorporated carbon removal, nitrification and 

denitrification, but did not include biological P removal (Barker, and Dold, 1997).  The 

ASM1 model was later revised to include the effects of PAOs and was called the ASM2 

model.  Although the ASM2 model excluded the effects of PAO growth in the anoxic 

zone, it was later determined that P uptake can take place simultaneously with P release 

when VFAs are available under anoxic conditions.  In both cases, the relative rates of 

each process determine whether a net P uptake or P release is observed in the anoxic zone 

(Barker et al., 1997).  The models use a series of switching functions and individual 

reaction rate expressions to model kinetic behavior for each reaction process.  The 

defined stoichiometry and kinetic relationships are used to model the system. 

One of these individual processes models the uptake of VFAs in the anaerobic 

zone, which is assumed to be zero order with respect to the VFA concentration and first 

order with respect to the PAO concentration.  The switching functions that regulate P 

release turn off the process if either VFAs or the PAO population is small (Barker et al., 

1997). The importance of this individual process to biological P removal, suggests that 

the anaerobic zone should contain a significant mass fraction and therefore brings into 

question the performance of a system that does not return all the available RAS to the 

anaerobic zone. 

 11 



 

The University of Cape Town produced a family of dynamic models, one of 

which is called UCTPHO, which includes both N and P removal processes (Haas, 

Wentzel, Ekama, 2001a).  Another computer model that has become widely used is 

BioWin, which originated mainly from models developed by the University of Cape 

Town and the International Water Association (IWA), and is commercially available 

from Envirosim & Associates, Canada (Haas, and Wentzel, 2002a).  In addition to the 

biological processes that take place in wastewater treatment, the model incorporates other 

unit operations such as grit removal, primary sedimentation, and secondary sedimentation 

among others.  BioWin makes use of considerably more processes and is therefore more 

complex that the ASM2 and UCTPHO models, which can lead to difficulties in 

calibrating and using the computer software (Haas et al., 2002a). 

BioWin uses default settings for the processes unless the user modifies them; 

however, the first version of the program was shown to have several deficiencies with 

these settings, which were later updated and made part of the second BioWin version.  

BioWin continues to evolve from version to version.  It has been shown that the default 

settings in the older versions of BioWin over predicted denitrification rate which can lead 

to under designed anoxic zones and internal recycle flows (Haas, and Wentzel, 2002b). 

 Comparisons of UCTPHO and BioWin running identical wastewater treatment 

configurations and influent characteristics have demonstrated that there are significant 

differences in the predictions of both models, often between 1 and 3 mg/L as N or P for 

effluent nitrate and phosphorous, respectively (Haas et al., 2001a).  In all three models 

that include both biological N and P removal (ASM2, UCTPHO and BioWin models) the 

interactions between the processes that take place become complex and may be highly 

 12 



 

sensitive to the default or user defined settings (Haas et al., 2001a).  EBPR systems that 

operate with un-fermented influent wastewater generally require a higher anaerobic 

volume for adequate fermentation and significant VFA production.  Both UCTPHO and 

BioWin include fermentation as a process, however, UCTPHO uses a simplified 

approach (first order reaction that is 100% efficient), while BioWin uses a Monod-type 

relationship that allows COD loss to other processes (Haas et al., 2001a).   

Another significant difference between both models is that BioWin, unlike 

UCTPHO, includes denitrification by the PAO population.  The PAOs in BioWin can 

therefore uptake P in both the aerobic and anoxic zones, while in UCTPHO the PAOs do 

not uptake P in the anoxic zone (Haas et al., 2001a). 

 13 



 

 
 
 
 
 

CHAPTER III: RESULTS AND DISCUSSION 

 

3.1 Pilot Test Technical Paper 
 
 

3.1.1 Introduction 

Enhanced Biological Phosphorous Removal has successfully reduced effluent 

phosphorous levels in many WWTFs; however, the ability to do so has not been 

adequately studied when 100% of the RAS flow is not available to the anaerobic zone.  

Most widely accepted EBPR configurations return 100% of the available RAS to an 

anaerobic zone, with a hydraulic retention time as high as two hours for adequate 

fermentation and phosphorous release by the polyphosphate accumulating organism 

(PAOs) (Randall, Barnard, and Stensel, 1992).  Nevertheless, when retrofitting existing 

WWTFs that were not originally designed to have an anaerobic zone, hydraulic and 

budget limitations can make it difficult to install the necessary RAS piping and anaerobic 

volume to implement a typical EBPR system. 

In the City of Lakeland, Florida, the Glendale WWTF was originally constructed 

in 1926 and is currently operating as a conventional activated sludge facility with primary 

clarification.  It was the City’s desire to use an abandoned tank as an anaerobic zone to 

implement EBPR at this facility.  However, not only was the volume of this proposed 

anaerobic tank small compared to conventional EBPR systems (hydraulic retention time 

of 1.08 hours at average flows), but piping limitations only made it financially feasible to 

 14 



 

return 40% of the RAS to the proposed anaerobic tank from two of the secondary 

clarifiers.  In addition, during clarifier downtime the available RAS for the anaerobic tank 

could be as low as 25%. 

It was uncertain if EBPR would take place and reduce phosphorous 

concentrations to acceptable levels (1.0 mg/L-P) with the reduced RAS flow rates and the 

smaller than typical anaerobic zone volume.  The City elected to perform a pilot test 

study to investigate these issues and study how various operational parameters could 

affect overall full scale EBPR performance. 

 

3.1.2 Methodology 

3.1.2.1 Wastewater 

The wastewater used in this study was from the Glendale Wastewater Treatment 

Facility in Lakeland, Florida, a strong and septic domestic wastewater with a significant 

industrial component.  Average influent wastewater concentrations were 1,100 mg/L 

TCOD, 45 mg/L TKN,  15 mg/L TP, and 500 mg/L TCBOD5. The influent wastewater 

was highly fermented with VFA concentrations averaging 160 mg/L, and sometimes as 

high as 320 mg/L.  The influent wastewater was diluted at various stages during the study 

to reduce the concentrations to the design strength (based on a 358 mg/L BOD5) when 

pilot flows were increased to simulate ultimate design capacity.  At the time of the study 

the influent wastewater strength to the facility was approximately 40% stronger than 

design based on the permitted BOD5.  Because the pilot systems were fed from different 

tanks that were sometimes re-filled with wastewater on different days, the influent 

characteristics were not identical between systems during the same phase. 

 15 



 

 

3.1.2.2  Study Operation and Experiments 

Three identical parallel BNR pilot plants (P1, P2 and P3) installed at the WWTF 

in question, were fed with primary clarifier effluent from the full scale WWTF, and 

operated with varying RAS flow rates, anaerobic volumes, and influent flow rates 

(average daily or maximum daily flow, i.e. ADF or MDF).  For much of the study, P2 

operated as a Phorodox system (i.e. with 100% RAS return to the anaerobic zone), in 

effect acting as a control for studying the effects of splitting RAS between the anaerobic 

and anoxic zones.  The pilot plants were seeded with mixed liquor from the full-scale 

process and the systems were fed continuously using peristaltic pumps.  Sludge was 

manually wasted from the aeration tanks daily to maintain the desired Solids Retention 

Time (SRT), which was varied through the testing phases.  The tanks were mixed with 

small gear motors, except the aeration reactors which were mixed and aerated with the air 

bubbles created by fish tank air blowers and fine stone air diffusers. 

The flow rates used during the study were based on the full scale WWTF design 

of 13.7 mgd Average Day Flow (ADF) and 18.5 mgd Maximum Day Flow (MDF), 

which correspond to the pilot test scale flows of 116 L/day and 158 L/day, respectively.  

Influent wastewater was pumped from an influent tank into the first of four anaerobic 

tanks connected in series with a combined total anaerobic volume of 7.22 L (1.5 hours 

HRT at ADF).  The first anaerobic tank in all three systems was the smallest with 1.31 L, 

while the following three anaerobic tanks were 1.97 L each.  Piping was installed to by-

pass one of the anaerobic tanks reducing the anaerobic volume to 5.25 L (1.08 hours 

HRT at ADF).  The anaerobic tanks were followed by one anoxic tank with a 7.7 L 

 16 



 

volume (1.6 hours HRT at ADF), followed by a 24.3 L aerobic zone (5.0 hours HRT at 

ADF).  Due to the difficulty of maintaining a specific dissolved oxygen (DO) level in 

small-scale reactors, the aerobic zone was vigorously aerated to maintain a dissolved 

oxygen concentration (4.0 mg/L or greater) that would ensure adequate aerobic 

conditions.  A 20 L clarifier returned part of the RAS to the first or second anaerobic tank 

and the rest to the anoxic tank.  The total RAS flow rate was maintained at approximately 

75% of the influent flow (86 L/day), but was adjusted as required to maintain an adequate 

secondary sludge blanket level in the clarifiers (but was always the same for the parallel 

systems).  The NARCY flow was set at four times the influent flow of 460 L/day, 

pumping mixed liquor to the anoxic zone.  A total of eight tanks (from the first anaerobic 

to the effluent holding tank) made up each pilot test system.  A tank numbering system 

was used where the first number is the pilot test system (1, 2, or 3) and the second the 

tank number (1 thru 8).  For example, P2-3 is tank 3 of system 2, and PX-3 refers to tank 

3 of all systems.  Figure 3.1.1 shows a process schematic of the three pilot test systems. 

 

 17 



 

RAS

NARCY

RAS

NARCY

P3-2P3-1 P3-3

Anaerobic

P3-4 P3-5

Anoxic

P3-6

Aerobic

P3-7

Clarifier

P3-8

Effluent

T2

Influent

P2-2P2-1 P2-3

Anaerobic

P2-4 P2-5

Anoxic

P2-6

Aerobic

P2-7

Clarifier

P2-8

Effluent

T1

Influent

P1-2P1-1 P1-3

Anaerobic

P1-4 P1-5

Anoxic

P1-6

Aerobic

P1-7

Clarifier

P1-8

Effluent

RAS

NARCY
Bypass

Bypass

Bypass

Bypass

Bypass

Bypass

 Figure 3.1.1 – Pilot Test System Process Schematic 

 

The three pilot plants were operated with one distinct variable changed between 

any two systems, and the study was divided into four main phases each designed to 

answer specific questions.  Table 3.1.1 shows the phase breakdown and the parameters 

varied between the phases and systems.   

 

 

 

 

 

 18 



 

Table 3.1.1 – Pilot Test Phase Summary 

  

Simulated 
Flowrate 

Simulated 
Influent Dilution 

% RAS to 
Anaerobic Zone 

Anaerobic 
Reactors Online 

Influent to P-1 or 
P-2 

Actual Aerobic 
SRT; 

Temperature 

  P1 P2 P3 P1 P2 P3 P1 P2 P3 P1 P2 P3 P1 P2 P3 P1 P2 P3 

Ph
as

e 
1 

M
D

F 
at

 p
re

se
nt

 
w

as
te

w
at

er
 

co
nc

en
tr

at
io

ns
; R

AS
 s

pl
it 

an
d 

hi
gh

 h
yd

ra
ul

ic
 

lo
ad

in
g 

(M
D

F)
 a

ls
o 

st
ud

ie
d.

 

AD
F 

AD
F 

M
D

F 

N
o 

D
ilu

tio
n 

N
o 

D
ilu

tio
n 

D
ilu

tio
n 

fo
r I

nf
ilt

ra
tio

n 
Ev

en
t 

(7
4%

W
W

) 

50
%

 

10
0%

 

50
%

 

3 3 3 

In
flu

en
t p

ip
ed

 to
 P

-1
 

4.
9 

da
ys

, 1
7 

de
g 

C
 

Ph
as

e 
2A

 

AD
F 

AD
F 

Fu
ll 

Sc
al

e 
Fl

ow
ra

te
 

(7
.3

 M
G

D
) 

D
ilu

tio
n 

to
 L

ow
er

 B
O

D
  

(6
2%

W
W

) 

D
ilu

tio
n 

to
 L

ow
er

 B
O

D
  

(6
2%

W
W

) 

N
o 

D
ilu

tio
n 

50
%

 

10
0%

 

N
/A

 

3 3 0 

In
flu

en
t p

ip
ed

 to
 P

-1
 

2.
7 

to
 3

.0
 d

ay
s;

 2
2 

to
 

23
 d

eg
 C

 

Ph
as

e 
2B

 

AD
F 

AD
F 

Fu
ll 

Sc
al

e 
Fl

ow
ra

te
 

(7
.3

 M
G

D
) 

D
ilu

tio
n 

to
 L

ow
er

 
BO

D
  (

62
%

W
W

) 

D
ilu

tio
n 

to
 L

ow
er

 
BO

D
  (

62
%

W
W

) 

N
o 

D
ilu

tio
n 

50
%

 

10
0%

 

N
/A

 

3 3 0 

In
flu

en
t p

ip
ed

 to
 P

-1
 

4.
9 

to
 5

.5
 d

ay
s;

 2
1 

to
 2

2 
de

g 
C

 

Ph
as

e 
2C

 

N
itr

ifi
ca

tio
n 

(S
R

T)
 S

tu